
Proven Partnership. Trusted Solutions. 
on Riviera BeachFOCUSED

STATEMENT OF QUALIFICATIONS  |  Prepared for City of Riviera Beach

Owner’s Representative
Construction 
Management Services
August 18, 2020  |  RFQ#995-20-2 



August 18, 2020

Ms. Althea Pemsel, MA, CPSM, Procurement Director
City of Riviera Beach Office of the City Clerk 
600 West Blue Heron Boulevard, Suite #140, 
Riviera Beach, FL 33404

Subject RFQ No. 995-20-2: Owner’s Representative Construction Management Services

Dear Ms. Pemsel,

The Brown and Caldwell (BC) team is pleased for this opportunity to partner with the City of 
Riviera Beach to serve as its Owner’s Representative. We have assembled a team that is 
committed and focused on Riviera Beach. Our team will develop and oversee delivery of the 
[...]
Project Manager responsible for evaluation of existing filters, filter underdrain 
comparisons, investigation for implementation of air-assisted filter backwash, 
filtration media recommendations, and rehabilitation recommendations for 
structural and aesthetic defects in filter and clearwell walls. 

Springtree Biscayne Aquifer Well Rehabilitation, City of Sunrise, FL  
Project Manager for evaluation of the Springtree wellfield, to determine the 
approach to be used for increasing the wellfield’s yield. This included well 
performance testing, development of a hydraulic model and basis of design 
report (BODR), and preparation of specifications for the acidization and testing 
of the wells. Project Cost: $265,000 

3B and 3C 4-Log Evaluation Broward County Water and Wastewater 
Services’ (BCWWS), Broward County, Florida 
Project Manager responsible for the development of a conceptual-level analysis 
of specific alternatives for providing 4-log virus treatment at the 3B and 3C 
facilities; had previously developed this for the County’s 3A facility. The 3B and 
3C water storage and pumping facilities receive and distribute treated water 
from the City of Hollywood, which relies on compliance monitoring for ground 
water rule compliance. Each service area has a storage tank and high service 
pump station, and the 3C tank has permanent booster chlorination and 
ammoniation facilities. Each site is relatively constrained, with limited space 
available to perform breakpoint chlorination to achieve the required CT for virus 
reduction, with the 3B site being somewhat larger than the 3C site.  

Nanofiltration Element Replacement Project, City of Hollywood, Florida 
Project Manager responsible for the selection and installation of new nanofiltration membrane elements (14 
mgd production capacity) at the City of Hollywood Water Treatment Plant. Project included development of 
water quality targets, selection of candidate membrane elements using manufacturers’ software, design and 
operation of single-element pilot tests, preparation of contract documents, and construction administration 
services.  

Potable Water Main Replacement Projects, City of Hollywood, Florida 
Project Manager responsible for the design, permitting, and construction management services for water 
distribution system improvements for approximately 29,000 linear feet of new potable water main. This project 

Assignment 
Utility Systems & 
Consulting/Community 
Development/Funding 
Support/AWIA/Compliance 
Education 
BS Environmental Engineering 
University of Florida  
BS Microbiology & Cell Sciences 
University of Florida  
MS Environmental Engineering 
University of Florida  
PhD Environmental Chemistry 
University of Florida  
Certifications 
CSI-Certified Construction 
Documents Technologist (CDT) 
Risk Assessment Methodology for 
Water (RAM-WSM)  
Experience 
25 years 
Joined Firm 
2011 
Relevant Expertise 
• Drinking Water 
• Reclaimed Water 
• Infrastructure 
• Master Plans 
• Feasibility Studies 
 



Cel ia D.  A .  Earle,  PhD 

 2 
 

involved work within a busy Florida Department of Transportation (FDOT) right-of-way, advanced permitting 
requirements, complex maintenance of traffic (MOT) considerations, the use of trenchless construction 
methods such as horizontal directional drill (HDD), and work with existing large diameter pre-stressed concrete 
cylinder pipe (PCCP). A second project that is in process involves the surveying, geotechnical investigations, 
design, permitting, bidding, and limited construction administration services for the replacement of 
approximately 60,500 linear feet of water mains. Included is the replacement of all water mains located within 
the Hollywood Boulevard right-of-way including FDOT permit applications for Roadway Right-of-Way 
construction. It also includes the design of five horizontal directional drills (HDDs).  

Design of Potable Water Pipes at Canal Crossings, City of Pompano Beach, Florida 
Project Manager responsible for project management, data collection, preparation of contract documents, 
permits, engineer's opinion of probable construction cost, and bidding support. 

Twin Lakes Neighborhood Improvements, Broward County Water and Wastewater Services, 
Broward County, Florida  
Project Manager responsible for the development of contract documents for the Twin Lakes Neighborhood. 
This included sewer, stormwater, sidewalks, landscaping; everything except for water, which is handled by 
another City. This also included permitting services.  

Broadview Estates Sanitary Sewer System Design, Broward County Water and Wastewater 
Services, Florida  
Project Manager responsible for the development of sanitary sewer design and permitting for Broadview 
Estates that was to be a part of a complete bid package. Water portion was done by County.  

Wastewater Flow Transmission Project, City of Miramar, Florida  
Project Manager responsible for development of contract documents for approximately 29,000 feet of 24-inch 
to 30-inch force main in the City. Duties include design, specification preparation, permitting, bidding 
assistance, and construction administration. 

West Water Treatment Plant Expansion, City of Miramar, Florida 
Project Manager responsible for development of the BODR, detailed design, bidding services, and construction 
services for expansion of the West Water Treatment Plant. This expansion involved design and installation of 
Floridan Aquifer wells, and design and implementation of a 2.5 mgd reverse osmosis system.  

Alternative Water Supply Master Plan, Broward County Water and Wastewater Services, Florida  
Project Manager for development of a scenario-based alternative water supply master plan for the County. This 
included development of water demand forecasts, needs estimation, development of various scenarios based 
on specific criteria, assessment of alternative water supply sources, evaluation/development of potential 
regionalization options, and mapping of the alternatives via a “what-if-then” model.  

Design for District 2 Wells 8 and 9, Broward County Water and Wastewater Services, Florida 
Project Manager responsible for the development of contract documents for the replacement of wells 8 and 9. 
This also included design of monitoring wells, permitting services, and bidding services.  

Reverse Osmosis System Expansion: Trains C and D, City of Hollywood, Hollywood, Florida 
Project Manager responsible for the design and construction administration services for two new 2.0 mgd 
capacity brackish water RO trains at the City of Hollywood water treatment plant.  

Ocean Outfall Legislation – Reuse Compliance Strategy, City of Hollywood, Florida 
Project Manager responsible for the development of an integrated Ocean Outfall Legislation strategy that has 
resulted in agreement on a feasible reclaimed water compliance approach that maximizes the use of effluent 
that is not impacted by brackish groundwater influences, as well as leverages contracted reuse opportunities. 
Brown and Caldwell, working in concert with the City and FDEP, resulted in the elimination of the aquifer 
recharge element of the original plan. In addition, the actual reuse to be implemented was limited to only the 
amount determined to be technically, environmentally and economically feasible. This is significant as the City 
has now realized an estimated cost savings of approximately $200 Million from its baseline plan of 
approximately $300 Million. 



  

 
1 

 

 
 
Mark S. Drummond, P.E., BCEE 
President 

 
Mark Drummond is a civil / environmental engineer experienced in water and wastewater 
treatment process design, water distribution systems, wastewater collection and transmission 
systems, water reuse systems, hydraulic modeling, water supply projects, horizontal 
directional drilling design, sanitary sewer evaluation surveys, management consulting, 
information management systems, and permitting. 

Project Manager, 17.5 MGD Sodium Hypochlorite Disinfection Facility, City of Riviera 
Beach, Florida.  Mr. Drummond is the Engineer of Record for the design of sodium 
hypochlorite (NaOCl) disinfection facilities for an existing 17.5mgd conventional lime softening 
Water Treatment Plant.  This design entails the conversion of an existing gaseous chlorine 
disinfection to a sodium hypochlorite and includes new: NaOCl storage and chemical feed 
facilities; chemical piping, valves and appurtenances; flow meters for measurement of WTP 
flow and flow pacing of NaOCl chemical injection; re-carbonation system for pH control and 
new motor control center to consolidate various electrical equipment into the new facility. 

Project Manager, Packed Tower Aerator Design Evaluation, City of Riviera Beach, Florida.  
Mr. Drummond provided the base design criteria required to renovate and provide media 
replacement of the four packed tower aerators for the 17.5mgd Water Treatment Plant.   

Project Manager, 12 MGD Aguadulce Surface Water Treatment Plant, IDAAN, Aguadulce, 
Panama.  This project included the design of a new 12mgd Surface WTP including, surface 
water intake from the Santa Maria river, raw water transfer pump station, flocculation and 
coagulation basins, dual media self-backwashing filters, solids handling and backwash recycle 
water basins, finished water storage and high service pump station to distribute water to 
remote storage tanks to serve 50 cities/towns through 200km of transmission pipeline. 

Technical Advisor, Pacora and Penonome Surface Water Treatment Plants, IDAAN,  
Panama.  This project included the analysis of the current designs and recommendations for 
improvements for the 12 MGD Pacora Surface Water Treatment Plant (WTP) and the 6 MGD 
Penonome Surface WTP to resolve various treatment issues with flocculation, coagulation and 
filtration systems. 

Project Manager, WTP Hydraulic Profile Analysis, City of Riviera Beach, Florida.   
This project includes the development of a Hydraulic Profile depicting the process flow through 
the existing WTP and the analysis of the existing WTP hydraulics to identify issues and 
formulate recommendations for improvements to the existing WTP design and operation. 
 
Project Manager, Preliminary Design of Lime Feed System, City of Riviera Beach, Florida.   
This project includes an analysis of the existing lime feed system, recommendations for 
improvements and the generation of a conceptual lime system improvement plan that defines 
the design criteria for the recommended improvements.  

Education 
B.S. – Civil Engineering, Florida 

International University, 1996 
(Minor in International Relations) 

 
Registration 

Professional Engineer: Florida    
(License No: 57428) 

Professional Engineer: Jamaica 
(Registration No: PE/01/0583) 

Certified NASSCO PACP, MACP, LACP 

Certified SAVE VMA 



Mark S. Drummond, P.E., BCEE 

 
2 

 

Project Engineer, West WTP Expansion, Phase II, City of Deerfield, Florida.  Responsible for 
the design of a 9 MGD blending water treatment train including: lime softening unit, aerators, 
and associated chemical systems. Other responsibilities included the design of bulk storage 
tanks, piping, feed pumps, and injection points associated with the chemical systems of a new 
10.5 MGD nanofiltration membrane plant. 

Design Engineer, Rehabilitation of 16 MGD Water Treatment Plant, City of Lauderhill, 
Florida.  Responsible for the design of lime sludge systems including vacuum filters, 
thickeners, and thickened lime transfer pumps; lime chemical feed ejectors; waste lime 
transfer pumps; and filter backwash pumps.  Other responsibilities included the crosscheck of 
drawings and the writing and editing of specifications for upgrade modifications to the entire 
treatment plant. 

Design Engineer, Preliminary Design for WTP Improvements, City of North Lauderdale, 
Florida. Mr. Drummond provided services to prepare a preliminary design for the design-build 
modifications being provided to the City’s 7.5 mgd lime softening water treatment plant. 

Project Engineer, Water Supply, Treatment and Distribution System Regulatory Review, 
City of Riviera Beach, Florida.  This project provided a review of the existing and proposed 
drinking water regulations as they relate to operation of the City's water treatment and 
distribution system.  A report summarizing existing and proposed drinking water regulations 
and identifying the City's current and potential near compliance status was provided. 

Design Engineer, Evaluation of WTP Disinfection, City of Riviera Beach, Florida.  Mr. 
Drummond provided the feasibility study to evaluate various alternatives to the existing 
disinfection system at the City’s existing 17.5mgd lime softening water treatment plant. 

Design Engineer, 2 MGD Concentrate Pump Station, City of Deerfield Beach, Florida.  Mr. 
Drummond was responsible for the design of a 12-inch directionally drilled concentrate 
disposal water main for 2.0-mgd concentrate disposal pump station. 

Project Engineer, Norwood-Oeffler Water Treatment Plant Concentrate Deep Injection Well 
Construction Review Report, City of North Miami Beach, Florida.  This project included the 
review of technical details for the construction of a concentrate deep injection well and a dual-
zone monitor well.  A Construction Review Report was prepared that compared the 
construction, testing, and performance of the wells to the contract documents. 

Project Manager, 38 MGD GTL WWTP Influent Bar Screen Rehabilitation Design Build,  
City of Fort Lauderdale, Florida.  Mr. Drummond was the Engineer of Record for the design 
and permitting of the replacement of influent screening devices at the 38 mgd GTL Wastewater 
Treatment Plant.  The rehabilitation included the design of four (4) new plate screens to replace 
all existing influent screening devices while keeping the WWTP in continuous operation. 

Project Manager, LS 10 & 50 Rehabilitation and Replacement, City of Riviera Beach, 
Florida.  Mr. Drummond is the Engineer of Record for the rehabilitation of an existing critical 
master submersible pump station and the rehabilitation and conversion of an existing 16mgd 
wet-pit / dry-pit master pump station to an above ground inline booster station. 

 



 Ian Kruljac  

 1 
 

 

Experience Summary 
Mr. Kruljac has 22 years of construction experience with a strong background in industrial construction. Ian 
has 13 years of experience supervising mechanical and civil trades in maintaining and constructing refineries, 
chemical plants, power plants, food grade mechanical installations and civil highways. Ian is performing both 
construction management and cost estimating for many projects across the nation. 
 

Reclaimed Water Plant Expansion, Broward County Water and 
Wastewater Services, Broward County, Florida  
Lead Estimator. Ian has prepared cost estimates associated with the design 
gates (30%, 60%, 90% and Final) for the expansion of the County reclaimed 
water plant from 10 mgd to 26 mgd. 

Sawgrass WWTP Headworks Improvements, City of Sunrise, Florida 
Lead Estimator. Ian has provided cost estimates associated with the design for 
the yard piping reconfiguration to provide a bypass to the facility’s 
pretreatment structure and splitter box as well as for the new Bio-trickling 
Filter odor control system.  

Sawgrass WWTP, High Level Disinfection System, City of Sunrise, 
Florida 
Lead Estimator. Ian has prepared cost estimates for the facilities planning 
development of a for a 4-mgd AADF (expandable to 8-mgd AADF) High Level 
Disinfection Facility at the Sawgrass WWTP. The detailed design of the first 
phase is currently underway  

Lift Station 107 Rehabilitation Design and Bidding Services, City of 
Sunrise, Sunrise, FL 
Lead Estimator. Ian has prepared cost estimates for the design associated 
with converting a wet pit/dry pit station to a submersible lift station at a highly 
constrained site. The design addressed known performance issues at the 